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CNAS L8083注 意 事 项

1. 报告无加盖检验单位“检验检测专用章”无效。

2. 复制报告未重新加盖检验单位“检验检测专用章”无效。

3. 报告无主检、审核、批准人签章无效。

4. 报告涂改无效。

5. 对检验报告若有异议，应于收到报告之日起十五日内向检验单位提出，逾期不予受
理。

6. 委托检验仅对来样负责。

7. 无 CMA 标识报告中的数据和结果，以及有 CMA 标识报告，报告中标明不在本实验室资质
认定能力范围内的数据和结果，不具有社会证明作用，仅供委托方内部使用。

NOTES
1. The test report is invalid without the stamp of “Special Seal for Test” or

“Common Seal of Test Unit”.

2. The copy of the test report is invalid without the remarked stamp of “Special
Seal for Test” or “Common Seal of Test Unit”.

3. The test report without the signatures of operator, supervisor and manager is
invalid.

4. The modified report is invalid.

5. When there is disagreement to the test report , the test unit should be informed
within15 days since the report is received by the client. Overdue information will
not be accepted.

6. The commission test is responsible to the sample accepted by the laboratory only.

7. The data and results in the reports without CMA identification, as well as the
data and results are not in the scope of the laboratory's qualification in the
reports with CMA identification, are not socially proven. Only for the internal
use of the client.
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样品名称 样品编号 T19080028-1
Name of Sample

F3-31超级面漆
Sample Number

委托单位 检验类别
委托检验Classification of

Client
维护者新材料（厦门）有限
公司

Test

生产单位 生产批号 ----
Manufacturing

维护者新材料（厦门）有限
公司 Batch Number

送样日期 2019 年 8 月 12 日 生产日期 ----
Sampling Date Producting Date

样品等级 ---- 型号/商标 F3-31/维护者 WELLHOOD
Sample Grade Type/Trademark

样品数量 1 组（液体+样板+涂膜） 合同编号 ----
Sample Numbers Contract Number

检验项目
样品描述及说明

见检验项目及结果页
Description and

未见异常Test Item Explanation of
Sample

检验依据
Test Method HG/T 5065-2016、GB/T1725-2007、GB/T16777-2008、GB/T1733-1993

该样品依据委托方要求，按相应国家标准检测，所检项目检验结果符合委托
方提供的指标要求。

检验结论
Result

（检验报告专用章）

签发日期：

备注
Remark

批准： 审核： 主检：
Approved by Inspected by Tested by
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序号 检测项目 技术指标 实测值 单项评定

1 断裂延伸率% ≥100% 150%

2
不挥发份含量，%
（漆固混合后）

≥30 45 符合

3 符合

4

5

耐盐雾性（1000h） 符合

6

≤37

不透水 不透水

无裂纹

8

9

涂层无起泡、明显
变色、脱落现象

符合

耐酸性碱性 漆膜无异常

耐玷污性 ≤20%

漆膜无异常

漆膜不起泡，不脱落漆膜不起泡，不脱落漆膜不起泡，不脱落

10%

耐人工老化性（1500h） 粉化≤1级
变色≤2级

符合

粉化≤0级
变色≤1级

吸水率，% 3

不透水性0.3Mpa，30mins

-20℃低温柔度

10 耐水性 240h
涂层无起泡、明显
变色、脱落现象

无裂纹

符合

符合

符合

符合

符合




